
+-p;,rrt**

PRTCE .25 f,toy 1962

sDMELTTE
HAIN SAri,

770

PARTS L]sT

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



fr*-z

HOMETITE CHAIN SAW MODEL V7O D

No.
lequired

37

23

FIGURE I _ STARTER, HANDLE, GRIP AND LUBRICATOR PARTS

Index Port
No. No,

lndcx Port
No. No. De.<riplion D.r(.iption

2l A-55631 COVER-grip
I ncludes

AA.-55282 [OCK-rhrorte
I ncludes

llo.
Rcquind

3

I

80308

A-57661

A-56580

A-57664 HANDIE-wrop-oround
(770 DA, 770 DAll

I ncludes

SCREVr'--.fi6-18 x I socket hd. ...........
HAND[E-Flush-cut l77OD, 770Dll .......
CAP-oil

lncludes

GASKET

SCREW---fi6-18 x ltl
WASHER--.fi5 lock .....

FINDER<iI
SLEEYE-flexible oil
GASKET

FITTING-check volve

CAP-supply Iine ....................

OIt PUMP PI.UNGER ASSEMBI.Y

I ncludes

"o" RtNG

SPRING

ROD-thrortle........
I ncluder

SPRING-lhrottle
TRIGG ER-thrortle

... I

... ,|

... I

... I

I

2

2

I
'I

I

I

I

I

I

I

I

I

I

I

I

1

72970
80560

55614

8058 I

80289

22

23

24

25

26

26 A 83056

27

28

29

30

3l
32

33

34

35

36

37 'AA-73231-1
55898

55937

A-5608 t

SPRING-throttle lock ..

SCREW-8-32 x t/2 pan hd. .,.......

CLAMP-hondle bor (drive cose! .

SCREW-y.-20 x s/s hex rd. .........
SCREW-I 2-24 x E/6 rd. rd. .........

WASHER-lock, i!12 .............. ......

SHIE[D-corburetor .....

PIUG-button
SHIM-plostic
PUU.EY ............
WASHER-lock #6 .....

,......'..........,.........'. l
.'.....,............''.,.,..'. l

As req'd,
...........'.''............,.. l

I

I
5

I
2

2

2

5 56607

6 80087

7 83003

8 AA-55259-A,

9 55r33-A
t0 551l0
I I 55109-A
t2 25527

l3 55288-A
t4 55107
15 A-55628

16 A-57831

t7 74388
l8 71762
19 A-55630

55045-A
2A AA-55207

u""

56282-A

55685

56281

80576

ss5 l 2-2

5568 I

7t588
55597 -2

83004
80475 SCREW-5-32 x s/a fil. hd. ...........

COVER-slorting pulley .................

I
I
I

38

39

40

ROPE-rtorting
GR|P-slorting I
INSERT-grip lw/slewsl

rod ........................., I n cludes
4t 806t9 sCREW............

2

33

432'

s

30

Aluays furnisb sdu) nod.el and, serial nurnber rtben.ordering p4rts.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



3 _.,3

ta

HOMELITE CHAIN SAW MODEL 77O D

I9

\
A- v.r

notr---

FIGURE 2 _ BAIL DR]VE AND AIR SHROUD

t9

t

0
l8

t7\
19",,

\\r \ 6\-t.ft9 *ti!

s,

to

lndex
No.

Port
No.

Porl
No. De s(ri piion No.

Req u i red
lndex
No.

Descri pti on No,
Required

r 80560

? 56968

57029

3 32814

4 s6967.1

s 80513

6 80577

7 A-57546.A

I A.57648
I 83074

t0 80123

1 t 4-56088

- A-56085

55363,A
t2 56497

l 3 71603
14 80576

I s 80s79
16 Bl110
17 83019

SCREW 
- 

8-32 x /2 pon hd.

CAP 
- 

cylinder shie-ld ...... ..

DECAL 
- 

Homelile" ...........

PLUG 
- 

bulion ......... .........
SHIEtD 

- 
cylinder ..............

SCREW _ 6-32 x 1/2 pon hd.

SCREW- 8-32 x % pon hd.

CRANKSHAFT

HOUSING 
- 

fon ..

WASHER 
- 

lock, counlersunk 1/a .............

SCREW 
- 

1/a-2O x slu flot hd. .................
SCREEN ond BRACKET

lncludes

BRACKET ond BUSHING

lncludes

BUSHING

SPRING 
- 

recoil .. ..

COVER 
- 

spring housing

SCREW 
- 

lO-32 xl15 (through brocket) .

SCREW 
- 

lO-32 x lg pon hd. ..

NUT 
- %6-20 hex 

- iom
WASHER 

- 
lock, r/,t. ..........................

3

I

I

I

I

4

4

I

I

3

J

I

I

I

I

I

3

I

I

i8
l9
20

21

22
a1

24

25

26

aa

28

29

30

3I
32

33

34

84055

55652

A-56899

71563-C
30355- I

74221

80464

56896

A-52098

72295-A
57065

7 | 570-8
AA-72306-1

AA-73549

735i5
71597
71s96
71 s95

WASHER 
- 

flq1 qlg6ins6,7r5

WASHER 
- 

lhrust ....

BAtt DRIVE

lncludes

PTATE 
- 

boll drive

BAtL 
- 

sleel ........

RACE 
- 

inn., ......

I

2

I

I

3

2

3

I

I

I

I

I

I

I

2

2

I

SCREW 
- 

5-40 x %r flot hd

CUP 
- 

seo1in9 ....................

HUB 
- 

rolchet ......

Includes =\-
SCREW 

- 
rotchel hub .......'- -"- "-={ "" "-" ':

PIN-spirol .,.r1'. .. ..
RETAINER 

- 
bqll .............

RATCHET ond BEARING

I ncludes

RATCHET ................

lncludes

WASHER 
- 

felpl6s
SEAt 

- 
gorlock .............

BEARING 
- 

needle

*Assemble lo screen with 85073 rivet

3

I

Alu,ays lurnish sau nzodel and serial number uben orderht9 pdrts.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



?

38

L
36

l
l

\29
30

Port
No-

lndex Porl
No. No.

HOMETITE CHAIN sAW MODEL 770 D

FIGURE 3 
- 

IGNITION AND GOVERNOR PARTS

Seol Assembly Tool
23233'@

Rolor Puller Beorinq Assembly T

Description N6.
Required

lnder
No. Des<ription No.

lequired

l
2

3

4

5

6

7

8

I
l0
il

t2 s7533
13 56134

14 80629

r5 -.A.55645

l6 -A-56150

17 80605

l8 80576
19 57719

20 56292-A
21 57714

22 A-58165

23 55984

24 55982

2s 57733

26 55983

27 57749
28 55978-2

29 55979

30 55980
31 56276

32 57750

33 55987

34 55986

35 57752

36 80550

37 83046

I
I

I

2

I

55235-A
60929

A-55373

7',r 530-S

25038

A-s7716

55879

A,-57684

7 so78

5s049

A-577 1 5

IEAD 
- 

high tension

GROMMET

TERMINAt 
- 

"Sporky" (cover ond spring) .

SPARKPLUG (HO-8A)

GASKET (included wilh spork plus) ............

SWITCH 
- 

Toggle (mount on qdopter) .....
lncludes

PIATE 
- 

"on-off"
tEAD 

- 
ground (with lerminols, sleeve,

grommel ond cover)

KEY 
- 

rotor

GASKET 
- 

bock plote

BACK PI.ATE

lncludes

BEARING 
- 

needle

SEAL 
- 

gorlock .............

SCREW _ B_32 x s/tt pon hd. ..

PI"ATE 
- 

governor odiusting ....

GOVERNOR

I

2
'|

I

I

I

I

I
I

I

I

WASHER-seoling mounring I

BOX-breoker */core............ I
POINTS (sei)-with pivorposi.................... I

I ncludes

WICK-felt 1

SCREW - 6-32 xlfu pon hd. ....,................... 2 38 80595

SCREW - lO-32 xe/tt pon hd. ...................... 6 39 80598
CLAMP - ground leqd I 40 55595-l

NUT-terminol ..........

TAB-ground lerminol
WASHER-terminol ..

ROTOR .........

SCREV/ GROUP-66nlgn5syfostening...... I

CONDENSER {with terminol} I

COlL (wilh lerminols) |
Sl-EEVE-insu|oting................... I

SCREW-10-24 x '/s ffI. hd. 2

WASHER-#IO lock .................. 3

SCREW-10-24 x 12, fil. hd. .........
SCREW-6-32 x f(5 flot hd. ........................
CLAMP-high tension leod

'Does nol include governor rod, see Figure 5.

'*Does nol include lension spring, see Figure 5.

Alutal,s lurnish sdu) ?nodel and serial flxtnaber rtben ordering parts

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMETITE CHAIN SAW MODEL 77O A

FIGURE 4 _ ENGINE ASSEMBTY

No,
Required

5

t3
-r\_
l-7

./

l

l

l
l

.!

lndcx Porl
No. No. Dca(ription

lndex Port
No. No. Der<riplion

No.
lequired

1 80576

55506-A

3 56396

3 A A-56068-A

4 80583

5 57615

6 81065-2

7 83009

8 56864

9 56707

I0 A,-55625

I I A,-57610-A

t2 57175

13 11738

14 55871

s7713

I 5 4-55621 -A

55833

80622

16 55372

t7 A-55821

I8 55048-4
19 56109

20 56097-5
2t 83061

22 19238-A

23

24 56291

?5 A.-57070

26 55095

27 A-57643-S

28 55196

29 58095

30 AA..72206

I
'|

I

I
'|

I

I
1

I

I

I

I

COVER-oil reservoir
GASKET-oil reservoir

SCREW-self toppin9 ...........

PAD-felt
YAIYE-check
GASKET-cronkcose seoling

RING-snop
BEARING-moin
WASHER-lock, speciol lhin
SCREW-moin beoring retoining ................

CRANKSHAFT-See irem #7, fig. #2 ........

RING-piston

I

I

9

I

I

I

I

I

2

2

I
2

I

2

I

I
t
I

2

2

4

'|

-A-55900 HEAT DAMPER KIT 
- 

Avoiloble on order

PISTON ond PIN ..............,....
I ncludes

RING-pislon pin reloining
coNNEcTTNG ROD ............ ....

I ncludes

BEARING-piston pin ...............

SCREW_|0-32 x ,/6, oilen
ROLI.EiS (set of 3l)

Ne6dle 860ring Assy.Tool
23234

Y64 " Allen Key
?2t26

-,A' 
t

w'\\ (

\=f*-.{ 2\r/"
Cronkshotl Aliening

Moin Beoring
Adople r

.w,

Aluays lurnisb sat) nzod.el and. serial fliltnber ubeo ord.ering pafis.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMETITE CHAIN sAW MODEL 77O D

tl .,/'r.'

FIGURE5_FUETSYSTEM

f
a
]
I

Index
No. De3<.iption

No.
Required

lndex
No. De3(riplion

Port
No-

Porl
No.

No.
Required

t A-56907

2 56865
3 56335
4 8] I08
5 A-52651

56400

6 57992

7 58033

I A-57654-A

I 57994
. 8r 163

r0 576s9
ll 57593

t2 8084r
13 80s72
t4 72971-2

15 57763
16 57652

ii 579s1

18 57995

19 A-s6200

20 56196

21 71374

22 55805

23 A-58 102

57987
579't9

24 8t013
25 83009

26 55553

27 55932

28 55941

29 ss942

30 80658

31 55916

32 55945

33 55934

34 80583

35 80677

36 55t 16

37 t55642
38 +s5529

CAP-f uel
lncludes
VATVE-reliel
GASKET

NUT-7. -20 hex .. ... .

FUEI TANK
DECAT 

- 
"Homelite" (for f uel tonk)............

ELEMENT-oir filter ................

COYER-oir fi 1ter .................
lncludes

SCREW-cover
f.{!f-s6y6v retoining (not illustroled) ,.

GASKET-odopler .....................

ADAPTER-qir cleoner ............

SCREW-,l0-32 x 1fi5 pon hd. .............. ...

SCREW-10-32 x % pon hd. ...................

GASKET-oir elbow ............
FUEI. I.INE

FITTING-fuel ou11et ................

GASKET-insert
INSERT-odopier ............,.......,..

STRAINER-oullet w/bross noil ..................

I

I

I

I

I
I
'I

I

I

I

I

I

I

2

2

I

I

I

I

I

I

lncludes

BI,JMPER-rubber
FILTER-f elt

SIEEVE-fl exible ...-..................

CARBURETOR ASSEMBTY-IiI. No. HL-l l7C
REPAIR KIT-corburelor
GASKET SET-corburelor
NUT-y.-20 hex ...................

WASHER-lock, Yt ....................
GASKET-cqrburelor .................

ADAPTER-reed vq|ve ................
REED................

PTATE-reed
SCREW-4-40 x fi5 pon hd. ........................
GAS K ET-odopler-spo cer

sTUD................
SPACER-reed odopter ............

SCREW_10_32 x i/a pon hd. ....................

SCREW-Y1-20 x t{tt . ..... ... .

GASKET-reed volve odopler
RO D-governor

2

I

I

I
I

I

2

2

I

I
4

I
8

I

2

1

3

2

I
I

ISPRING ,

6

fAssemble goyernor rod through bottom reor hole.
fHook governor spring through forword hole of slop leyer.

Alutays lurnisb sau n odel and serial number uheu ordering parrs.

30

29

?8

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



*.+,-"&_

HOMETITE CHAIN sAW MODEL 77O D

SEE CATALG./E
r,lo.23550

Sprockol BeorinO Tool
231 39

Glutch Pullsr Combimlioo Wrancha-23r3r 22808 Rolld Typa Sprekli cd

FIGURE6-SAWPARTS

lndex Port
No. No.

No.Dercriplion Required
lndcx Poit
No. No.

No-
Dcrrription lcquircd

56872-A PLATE-9uidebor,ouier............................,. I

A-55668 COVER-drive cose..............,.. I
I n cludes

tA-57317 SPROCKET ond DRUM-8 looth
(.404 pitch choin) ............... I

. lnclude

2 81123

3 556',t3

'1 80617

6 81089

7 8301 8

I 8llt6
9 84oto

't0 55163-l
I I tA-57363

12 77403

r rA tA-560r9

l2A 55664-5

t3 55661

14 55660-l

r5 55123-C

16 55076-lA

t7 55075-3A

l8 55225-lA

l9 56r 0r.A
20 s687r

2t 80573

22 55632

23 57175

21 11738

NUT-hex lock

PIN-guide bor odiusting

SCREW-Y16-18 x 2, rd. hd.

covER ............

NUT-%-16 hex ...................
WASHER-lock
NUT-%-24 flex.lock

WASHER-% fl ot ....................

WASHER-thrust ...................,,..
SPROCKET ond DRUM-7 Tooth

7 loolh l7/t6tt pitch choin)

I ncludes
BEARINCl-needle ......................

SPROCKET ond DRUM--6 Tooth (72" pilch)

I

I

I

I

2

2

I
I

I

BEARING-needle
RACE-inner

WASHER-thrur1 .......................

SPRING-clulch

SHOE-clulch
SPI DER

KEY ..................

COVER-<lutch

PTATE-guidc bor, inncr
SCREW-Yr.20 x tN. hcr hd. ...,......,..,......
P[ATE-rpikcd bumpcr .............
BOtT-guidc bor (rcc ilem I2, Fig. a) ...,

I
I

I

2

6

I

2

I

t
2

t
2

2

fCheck lype ond number of lccth on sprockGl bclorc ordcring.
*Not Sold Seporotely

Alutays furnish sdttt model and serial ?rurnbel ubett orderit'g parts 7

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



illbttr

You'll
SPEED T/I/ORK

ond mclr(e

A{ORE Tf-ilONEY

with...

HOMELITE
SELF.PRIMING PUMPS

HOMELTTE
DEPENDABLE GENERATORS

HOMELTTE
POWERFUL ONE.MAN

HOMELITE
ONE.MAN CONCRETE

CHAIN SAWS

VIBRATORS

W.A-

HOM ELITE - BoscH (Germanyl

ETECTRIC BUILDER'S HAMMERS

Printed in United Stotes of Americo

Port No. 23641
8M

All Powered By Famous HOMELITE Engines
Homelite's two-cycle gosoline engines ore the most e#icient ond dependoble units of
their kind ever built- Their two-cycle design, developed to perfection by Homelite
engineers over the post 35 yeors, gives mdximum power for the leost weight becouse
power is produced ot every piston down stroke. As on odded odvontoge, this design
requires fewer moving ports which meons greoier dependobility ond lower moinlenonce

HO]UIELITE
POiT CHESTER, tr. Y.

o@!uvsroN

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e




